
  GREENPANEL INDUSTRIES LIMITED (MDF UNIT)           
                                                   PLOT NO.2, SECTOR-9, IIE, PANT NAGAR, SIDCUL, 
                                                                       RUDRAPUR-263153 (UTTRAKHAND) 
------------------------------------------------------------------------------------------------------------------------------------------ 

 

Date: 04/08/2022  

 

TO WHOM SO EVER IT MAY CONCERN 

TEST CERTIFICATE 

 

Following are the test results of Greenpanel MDF - ‘A’ Int. E0.5 Grade-II Boards (2440X1220X16.5mm) supplied 
vide invoice No-IN2722102458 Date-26/05/2022 Batch No- B19M2 AA23M222N to M/s PRAVEEDH DECOR PVT 
LTD. 

S No. PROPERTIES UNIT 
PRESCRIBED 

VALUE AS PER 
IS 12406:2021 

RESULT 
 

REMARK 

1 Finish Thickness mm ±0.30 16.46 Satisfactory 

2 Density kg/m3 600-900 719 Satisfactory 

3 Moisture Content % 5-10 5.24 Satisfactory 

4 Thickness Swelling 24hr % max 12 11.86 Satisfactory 

5 Modulus of Rupture, Avg. N/mm2, min. 20 28.49 Satisfactory 

6 Modulus of Elasticity, Avg. N/mm2, min. 2200 2827 Satisfactory 

7 Internal Bond Strength N/mm2, min. 0.55 0.68 Satisfactory 

8 

Screw Withdrawal Strength 

N 

     
 

Satisfactory 
Face  1250 1844 

Edge (for thickness > 12 mm) 700 1447 

     

 
 

   
 

         

Formaldehyde 
content 

Method Unit Test Result 

(EN-120)  
Perforator Method mg/100gm       3.78 


